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The new PP Model:

Recognition & Prevention

Establish

e Establish system
for scheduling
postpartum
care visits &
needed

immediate
specialty care
visits prior to
discharge

Screen

e Screen each

patient for
postpartum risk
factors and
provide linkage
to community
resources prior
to discharge

Assess and

Document

e |n all care

environments
assess and
document if a
patient is
presenting
pregnant or has
been pregnant
in the past year

Offer

e Offer

reproductive life
planning
discussions and
resources,

including
contraceptive
options




Best Practice Model:
Standardized Postpartum Care

POSTPARTUM Screenings should include:

J Medical conditions
U Pre-PG and PG

( Mental health needs or conditions
(JSubstance use disorder needs

(d Structural and social drivers of health
(J Breastfeeding

J Family Planning
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Best Practice Model:
Standardized Postpartum Care

All provided resources should align with the postpartum patient’s:
» Health literacy

» Cultural needs

» Language proficiency

» Geographic location and access

Kpac




Should include:
v" Who to contact with medical and mental health concerns
= stratified by severity of condition or symptoms
v' Physical and mental health needs
v Review of warning signs/symptoms including what conditions they
might be related to
= allowing for advocacy if an approached provider is not
obstetrical or of another clinical specialty
v Reinforcement of the value of outpatient postpartum visits
v" Summary of birth events
v" Home monitoring process and parameters for blood pressure,
blood glucose, and/or other monitoring metrics
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In every patient, in every birth setting, in every protocol.

O Maternal Warning Signs

The N EW 0 POSTBIRTH Education & Recognition
Postpartum Model 0 screenal

0 Identify Medical/Social Red Flags: refer prior to discharge
L Maternal Mental Health
L Screenall
L Refer + Screen
[0 Educate All (POSTBIRTH)
L PP Appointment prior to discharge
Ll Breastfeeding
0 High 5 for Mom & Baby, Baby Friendly
O Family Planning
[0 Offer prior to discharge, Refer for services
U SSDOH
0 Screen all
L PP Care Team: Pt included
0 Who? How? When?
L Ptdebriefs
ED/EMS Triage
0 Link Up! (MCH, Outpatient clinics, etc)

(]




INn every patient, in every birth setting, in every protocol.

MWS, MMH,

Breastfeeding
] Screen
1 Educate
 Identify

] Refer




INn every patient, in every birth setting:

oPP Appt prior to DC

oSDOH assessment

oStandardized Discharge Summary




Should include:

D N NI N NN

N

ANANEA NN

Name and age

Support person contact information

Gravida/para status

Date and type of birth, gestational age at birth, relevant conditions
and complications

Name, contact information and appointments for relevant
providers, including OB/GYN specialists, mental health
provider, etc.

Positive screening for medical risk factors, mental health, and

substance use

Medications and supplements

Unmet actual and potential social drivers of health needs

Suggested community services and supports

Need for specific postpartum testing such as glucose testing or

CBC

KPAC



It starts at Admission in LABOR

Draft Your Process Flow: Maternal Warning Signs

Intrapartum

=)  Screening

Immediate PP
Screening

+ Screen =
Discharge Referral

FOURTH
[(*101 TRIMESTER

KPQC |2 e
-




Draft your Process/Education Flow: PP

Scheduling Early PP Visit

Process Flow for Scheduling
Early Postpartum Visit

Patient meets aII discharge criteria

Patient counseled on need for early postpartum visit at 2 weeks and
will help make appointment before discharge \

Provide patient education materials on the benefit of early postpartum
visit, warning signs/symptoms to seek care (ie. AWHONN hand out),
and information on benefits of pregnancy spacing/family planning
options.)

No Arrange follow up with patient to
——— schedule 2 week postpartum visit after
discharge

|

Yes

Appointment scheduled and appointment date and time added to
patient’s discharge paperwork

v
Z“A™ . . .
/ Document counseling, education and postpartum care plan in
- . . . .

discharge summary / instructions and ensure patient has follow up
T 4 plan

Ny




PP Discharge:
Draft your Process/Education Flow

Process map current discharge
workflow P ~

|
I

OB
Provider to
see patient

Prescription
plan/orders
complete in

Complete AVS
(d/c) instructions
and signed off in

[

v
Send

admitting Clear chart Order for

notification —» fromEMR — pproom to

C : I’ \" on patient’s system be cleaned
Q 3 ” discharge
Sy’ 54

Secretary




Draft Your Process Flow: Medical Risk Factors

Postpartum Care Team

e Inpatient Referral
e OQutpatient Referral

Inpatient Referral

e Who
e Completion, further referrals?

Outpatient Referral

e Who
e Navigation needed? SDOH impact?
e Referral & Appt Made prior to discharge




Connecting Dots

Postpartum Visit

e Primary OB Provider, Home Visitorgtc
e Breastfeeding, Family Planning

e High Risk Needs: Internal Med etc

e MWS, MMH referral?

Standardized PP Visit

e Visit Schedule

e Visit Template

e Navigation needed? SDOH impact?
e Referrals

14



Draft your Process/Education Flow: PP

' SAVE Get Care for These
Education YOUR POST-BIRTH Warning Signs

Most women who give birth recover without problems. But any woman can
I I F E L have complications after the birth of a baby. Learning to recognize these POST-
L] POST-BIRTH warning signs and knowing what to do can save your life BIRTH

WARNING
SIGNS

2 Pain in chest
2 Obstructed breathing or shortness of breath

Call 911 il i :

if you have 3 Seizures

2 Thoughts of hurting yourself or your baby

2 Bleeding, soaking through one pad/hour, or blood clots,

Call your the size of an egg or bigger

healthcare 2 Incision that is not healing

provider

if you have: 2 Red or swollen leg, that is painful or warm to touch
(If you can’t reach your
healthcare provider, Q Temperature of 100.4°F or higher

call 9N or go to an

SRR ooy 0 Headache that does not get better, even after taking

medicine, or bad headache with vision changes

Tell 91

or your “I had a baby on _—15;::—'and
healthcare | am having
provider: i

QC




The “Mom Card”

FOURTH
TRIMESTER

K] ke e

MARCH
OF DIMES

Me

Mom's Name:

Date of Delivery: Vaginal Birth  C-Section Birth

Asthma Diabetes

Depression/Anxiety
Other:

Hypertension Thyroid Disease

Medications at discharge:

Upcoming Appointments:

Date: Time: With:
Date: Time: With:
Date: Time: With:

What happens at a Postpartum Check?
https:/Awww.marchofdimes.org/pregnancy/your-postpartum-checkups

Baby's Name:

Term Preterm weeks
Birth Weight: Birth Length:
Infant Feeding: Breast Milk Formula Both
Upcoming Appointments:
Date: Time: With:
Date: Time: With:

Created by: Delivering Change, Inc.

K‘PQC [(&01 ;glll‘:dRETsl:l' ER
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SAVE
YOUR
LIFE:

Call am

if yvou have

Call your
healthcare

provider

if you have:
(If you can't reach your
healthcare provider,
call 911 or go to an
emergency room)

Get Care for These
POST-BIRTH Warning Signs

Most women who give birth recover without problems. But any woman can
have complications after the birth of a baby. Learning to recognize these
POST-BIRTH warning signs and knowing what to do can save your life.

POST-
BIRTH

WARNING
SIGNS

Pain in chest

Obstructed breathing or shortness of breath
Seizures

Thoughts of hurting yourself or your baby

U

Bleeding, soaking through one pad/hour, or blood clots,
the size of an egg or bigger

Incision that is not healing

a
0 Red or swollen leg, that is painful or warm to touch
1 Temperature of 100.4°F or higher

g

Headache that does not get better, even after taking
medicine, or bad headache with vision changes

Tell 911

or your “| had a baby on — and
healthcare I am having
provider: {(SPeC'C waminrg siQnE)




Draft your Process/Education Flow: PP

Referrals: Each FTI Site

Steps for completing mapping tool

Identify local referral services/ resources using
provided lists/ databases.

{ Begin preliminary list of potential resources for ]

each referral need in your service area.

~ Contact resources to gather informationand
specifics about each resource. J

[ Complete mapping tool and create process flow j

to show care team key linkage steps

[ Finalize mapping tool & process flow and distribute

per hospital protocol (intranet, EMR, etc.) J

0 X
QC ‘\:-.;_, N7 ~ Review and update mapping tool annually ]




Maternal Warning Signs: Policy/Protocol

POST-BIRTH WARNING SIGNS:
TEACHING GUIDE

This guide is a teaching guide for nurses to use when educating all women
about the essential warning signs that can result in maternal morbidity and/or mortality.

Instructions:

« Instruct ALL women about all of the following potential complications. All teaching should be documented
on this form or in your facility’s electronic health record.

+ Focus on risk factors for a specific complication first; then review all warning signs.

« Emphasize that women do not have to experience ALL of the signs in each category for them to seek care.

« Encourage the woman’s significant other or designated family members to be included in education
whenever possible.

The information included in this guide is organized according to complications that can result in severe
maternal morbidity or maternal mortality. Essential teaching points should be included in all postpartum
discharge teaching.

The parent handout, “Save Your Life”, is designed to reinforce this teaching. This handout is organized
according to AWHONN's acronym, POST-BIRTH, to help everyone remember the key warning signs and
when to call 911 or a health provider. A portion of this handout is below for reference.

Pain in chest

Obstructed breathing or shortness of breath

Call 911

if you ha: Seizures

Tlmughts of hurting yourself or someone else

a Bleedlng, soaking through one pad/hour, or blood
Call your clots, the size of an egg or bigger
healthcare Incision that is not healing
provider
if you have: Red or swollen leg, that is painful or warm to touch

healthcare provider, Temperature of 100.4°F or higher
call 811 or go to an

u]
a
(If you can’t reach your
a
emergency roo
rgancy m) a

Headache that does not get better, even after taking
medicine, or bad headache with vision changes

Below is a suggested conversation-starter:

recover without proble,

“A;‘f."-ough most women who give b
1 i knowing

likke to go over se POST-BIRTH warning signs with you
i 911 or when to call your healthcare provider.

now, so you will know what to look for and when to ca




Maternal Warning Signs: Policy/Protocol

L 2

Venous
Thromboembolism

Essential Teaching Points

What is Venous Thromboembolism?

Venous thromboembaolism is when you develop a blood clot usually in your leg (calf area).

Signs of Venous Thromboembolism

« Leg pain, tender to touch, burning, or redness, particularly in the calf area
« Swelling of one leg more than the other

Obtaining Immediate Care

Call healthcare provider immediately for above signs of venous thromboembolism.
If symptoms worsen or no response from provider/clinic, call 911 or go to nearest emergency room.

RN initials

Date Family/support person present? YES / NO

Infection

Essential Teaching Points

What is Infection?

An infection is an invasion of bacteria or viruses that enter and spread through your body, making you ill.

Signs of Infection

= Temp is 2100.4°F (238°C)
= Bad smelling blood or discharge from the vagina
« Increase in redness or discharge from episiotomy or C-Section site or open wound not healing

Obtaining Immediate Care

Call healtheare provider immediately for above signs.
If symptoms worsen or no response from provider/elinic, call 911 or go to nearest emergency room.

RN initials,

Date

Family/support person present? YES / NO

Postpartum Depression

Essential Teaching Points

What is Postpartum Depression
(PPD)?

Postpartum depression is a type of depression that eccurs after childbirth. PPD can oceur as early as one week
up to one year after giving birth.

Signs of Postpartum Depression

« Thinking of hurting yourself or your baby

« Feeling out of control, unable to care for self or baby
» Feeling depressed or sad most of the day every day
« Having trauble sleeping or sleeping too much

« Having trouble bonding with your baby

Obtaining Immediate Care

Call 911 or go to nearest emergency room if you feel you might harm yourself or your baby.
Call healthcare provider immediately for other signs of depression (sadness, withdrawn, difficulty coping
with parenting).

RN initials,

Date Family/support person present? YES / NO

Follow-Up
Appointment

Essential Teaching Points

+ Discuss importance of follow-up visit with doctor, nurse practitioner or midwife in 4-6 weeks {or sooner if
health status warrants it)

« Provide correct phone number for appointment

+ Emphasize importance of notifying all healtheare providers of delivery date up to one year postpartum

» Confirm date for postpartum appointment prior to discharge

RN initials

Date Family/support person present? YES / NO

T have received and understand the POST-BIRTH Warning Signs education and handout.

Patient 5i

Date/Time:

&

The patient received the POST-BIRTH Warning Signs education and a copy of the “Save Your Life” handout.

Nurse Initials and Si

Date/Time:,

B

) AWHONN
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MWS Toolkit

MATERNAL WARNING SIGNS

Guidance on Use of Patient Education Resources.

The intent and o= of this Maternal Warning Signs (MWS) toolkit i to place a comprehensive selection of patient
the hands of ‘across all sectors and settings, to ensure consistent and repeat
messaging on this very important and critical health topic.

MWS resources should be implemented:

> by all provider types. . . inpatient and outpatient dlinical providers, birthing facilities, home visitors, case managers,
‘WIC dieticians, doulas, community health workers, etc.

> for different education and comprehension levels, learning styles, and opportunities for engagement

#in diverse settings, under particular time canstraints, and with unique patient needs

The key to decreasing the burden of maternal mortality is for ALL provider types to:

~ engage in this campaign
# dotheir part in educating patients and support persons
> le doses of

At a Glance — Quick Guide to MWS Resources:

prenatal - rentfpatient Focused [ | €8 | B [ 5 % . - g
Perinatal - Client/Patient Facused [] | & & 'g § B '!‘ g g 2 E 2 ; =
Postpartum - Cient/Patient Focused [ § Ll i35 3 its [ 8| 8
Support Persan/Family Focused [ 8 R T g B2 2| &
AL HHER R H
5:¥[dc|aFsdd|388| ¥8% | &
Preterm Labor 4 - 7
Count the Kicks v - &
HearHer - You Know Your Body Best - v v
Infographic - Urge: v - ~ 7
‘Action Plan for Depression v - v
AWHONN - Save Your Life* v |~ Z
Hear Her - Acti v v =
- v v

All handouts available in English and Spanish.  *Available in multiple other languages

These rescurces are funded and provided toyou by Kansas Title V, s part of the n
the Kansas Perinatal Guality Collaboratrve’s Fourth rimester nitiative.

KPAC ) AMHON BKPCC

B
Kansas %

Maternal Warning Signs Patient Education Resources — Description and Ideal Use

Who should
Purpose: et In what setting? Ideal use:
N + Recognizingand acting | = Anyone | = Any seting + Early pregancy
Signs and
Symptomsof | Qucklyon the signs and + Repeat In later pregnancy
Pretarm Labar symptoms of preterm before 37 weeks gestation
abor
* Recognizingand acting | < Anyone |  Any setting 3 Trimester
quickly on changes in + Encourage/assist i
Countthe kicks | fetal movement downioad app
« Follow-up during
subsequent visit
« Calls out the urgent <Patient | « Initial OB visit « Where/when there is
warning signs educatar / | « Home wisit opportunity for review and
« Providestips and prompts | Nurse [« Prenatal education | conversation about the
Hear Her - You
i for more productive * Home ciass resource
o od¥ | Jialogue about ane’s visitor
concems case
manager
+Doula
+ Uses easy to understand | « Anyone |  Any setting + Low teracy level
Infographic -
e ot | images to communicate + Language barrier
< y urgent warning signs and « Brief encounter
Waing Signs
what to do + Repeat messaging
ctonplantor | Focuses onthe mentsl | Anyone | < Any sesting + Compare to a traffic light —
health warning signs. red, yellow and green

Depression and
Anxiety Around
Pregnancy

« Indicates level of severity
or concern and need for
action

categorles of symptams —
for easy digestion

« Calls quick auentionta | «Anyane |  Any settng In
AWHONN -Save | the urgent POST-BIRTH
Your Lfe ‘Warning Signs

« Lower comprehension level
postpartum period | + Lower education level

* Brief encounter

« Repeat messaging

« Provides messaging about | = Patient | = Any settingwhere | » Where/when there is
the urgentwarning signs | educator/ | the apportunity to ‘opportunity for review and

Hear Her - ‘to partners/family/ Nurse engage conversation about the:
Listening and Seran peogie In o HLE=E partners/family/supp | resource
Acting Quickdy pregnant person’s life isitor ort persons presents
case ffse
manager
# Doula
« Provides messaging about | « Patient | < Any settngwhers | » Where/when there is
G the mental health educator/ | the opportunity to opportunity for review and
Depression and wsrming shens ta Nurse. engage conversation about the
Anxiety Ouring partners/family/ suppart | « Home partners/family/supp | resource
people in 2 pregnant visitor ort persans presents
Pregnancy and s L o 2
After Birth = »Case
manager
< Doula

URGENT MATERNAL WARNING SIGNS

Call 911 if you have:

45 ,a 3 b 1Y

Trouble Chest pain ar Selzures Thaughts of hurting
breathing Fast-beating heart vourself or your baby

% Call your healthcare provider if you have:

{If you can't reach your heaktheare pravider, call 911 or ga to an emergency raom)

§ £ 4

Sogbobyosn i SewreRUS I Caume smanger Changes in Haadach that
throwiegop [notbhs  your haeds or face ourvision  woel goway,
morming sickness) dazinass or Binting

Eaby' movemsnic  Voginal bloading o - wcicion hat  Vaginal Blooing soaking
stmgging ar i aking during notheling  theough mers than 4 pad/
clauiag Amganacy hor after pregnascy

’ ‘ o s

- L= 8
L oo e

Swellig, rodeass,  Ovarwhwiming  Feslinpitensa  Fedingsofdeprussion  Scary orupsttieg

o pain of veur kg Eremnes anety or hauieg WIHG intarast  Thosghts thit woet
inthiegs B0 wway

¥ 1f you have any of these symptoms during
{ or after pregnancy, cantact your health

SENALES MATERNAS DE ADVERTENCIA URGENTES

Llame al 911 si tiene:

o )
' @ B
i & 'Q
. g
Dificuttad Dolorde pecho o latidos. Camuigianes Pensamisntos de
para respirar de coraxin aceleradas. hacerse dafio a si

misma 0.3 5u bebé

Llame a su proveedor de atencion médica si tiene:

(5 e s o o1 s prsvmendoe st i miches, e a1 911 srways o i ot o]

2 £ 4 '

Dolor o ¥ Camsiosde  Dedor de cabesa
quensdecpunce.  vomN[ascomel  mamelacam v geo e desparecs,
Naesaas matue) I T—

o

. —
o movimiantos sl Sangraga vagnal o Fabee Inciitn s Sangrads wagieal que
ebecesotionsng  ponda defuise rosana empapa s do 3 wala
dismin e duvante ol ambaain sanitariafhors disgu s del
ambarasa
’ " 2
(o
Ml oo >e
atn, Ciniaacia Sanmcidn da Sancimiamcs da Paramisntos
- e anGOmOEGNGE GoEeEon BpOCO eratons o
ok an la pirna wrks nlascasas  parturtadaes queng
dusapasecen

i thena siguno de estos sintomas dursnte o después
del embarazo, comuniguese con su proveedor de

e il care provider and get help right away. . atencitn médica y cbtenga ayuda de inmediata.
Action Plan for Depression and Plan de accién para la depresidn y la
1 Anxiety Around Pregnancy ansiedad en torno al embarazo
Having 2 Baly Beings a s of emcions, nclusing fosing 530 and cvrheimod Tanar un babé emocionss, yabmumas.

'DSIESEN 300 ANNIETY 368 SO O 3 SHSEL Eommn MESCa COMECAIoNS
‘Suring pregrancy aad tha gostgarum poriod

Be prepared. Watch for the signs. Ask for help.

13 sapresitey 3 s
duranta ¢ smbarsa y ol pocaD.

Esté preparada. Esté stents a las sefiales. Pida ayuda.

Sesime [—
dmconsclada

Sosinrne fnbra o comtacta can la PrE————
rialdad (o5 pesible que v 0 Sscuchs
[ an———

v Siarte o puede hacersa dula &

N S
Qc : Sa{ F OURTH T
W2¥] TRIMESTER S

[ INITIATIVE |




POST-BIRTH Resources




AWHONN POSTBIRTH Toolkit

Accessing the PBWS Implementation Toolkit

https://www.awhonn.org/page/PBWSDownl
oads
Password: #)R3EvT2018

*Once you have logged in, you will be able to
access the items in the Implementation Toolkit.

KPQC



https://gcc02.safelinks.protection.outlook.com/?url=https://www.awhonn.org/page/PBWSDownloads&data=04|01|JillElizabeth.Nelson@ks.gov|377c7758a56c4f50d6ce08d96262839a|dcae8101c92d480cbc43c6761ccccc5a|0|0|637648998632046963|Unknown|TWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D|1000&sdata=OYkmiS7SnD4zlRh7Aqiu85Hcabdgxru0OkNFNURWiYM%3D&reserved=0

POSTBIRTH Resources: Multiple languages

™ 4) PBWS Access Administrative Mz % | [ 07_Post_Birth Teaching Guide_ V. X | —+

< G nl 5 https://www.awhonn.org/pbws-access-administrative-manuals/

‘) AWHONN About Us Nurse Education Professional

Resources DE’\J’E|0PI’T‘|&I‘II

Welcome to PBWS Resources

Introductory ltams Clinical Tools Implementation Tools

06.1 PBWS Save Your Life Handout Arabic

06.2 PBWS Save Your Life Handout Chinese Mandarin
063 PBWS Save Your Life Handout English

06.4 PBWS Save Your Life Handout Spanish

06.5 PBWS Save Your Life Handout Haitian Creole
06.6 PBWS Save Your Life Englich Doster Size

07 PBWS Teaching Guide

08 PBWS References for Online Course
|Materna| Warning Signs: Policy...




POSTBIRTH Resources: Teaching Guide

im] ) PBWS Access Administrative Mz X | [ 07_Post Birth Teaching Guide V" X | —+

< G (nl ] https://www.awhonn.org/pbws-access-administrative-manuals/

Nurse . Professional
‘) AWH 0 NN About Us Resources Education Development

Welcome to PBWS Resources

Introductory ltams Clinical Tools Implementation Tools

06.1 PBWS Save Your Life Handout Arabic

06.2 PBWS Save Your Life Handout Chinese Mandarin
06.3 PBWS Save Your Life Handout English

06.4 PBWS Save Your Life Handout Spanish

06.5 PBWS Save Your Life Handout Haitian Creole
06.6 PBWS Save Your Life English Poster Size

07 PBWS Teaching Guide

08 PBWS References for Online Course

|Materna| Warning Signs: Policy...




MWS Toolkit

MATERNAL WARNING SIGNS

Guidance on Use of Patient Education Resources.

The intent and o= of this Maternal Warning Signs (MWS) toolkit i to place a comprehensive selection of patient
the hands of ‘across all sectors and settings, to ensure consistent and repeat
messaging on this very important and critical health topic.

MWS resources should be implemented:

> by all provider types. . . inpatient and outpatient dlinical providers, birthing facilities, home visitors, case managers,
‘WIC dieticians, doulas, community health workers, etc.

> for different education and comprehension levels, learning styles, and opportunities for engagement

#in diverse settings, under particular time canstraints, and with unique patient needs

The key to decreasing the burden of maternal mortality is for ALL provider types to:

~ engage in this campaign
# dotheir part in educating patients and support persons
> le doses of

At a Glance — Quick Guide to MWS Resources:

prenatal - rentfpatient Focused [ | €8 | B [ 5 % . - g
Perinatal - Client/Patient Facused [] | & & 'g § B '!‘ g g 2 E 2 ; =
Postpartum - Cient/Patient Focused [ § Ll i35 3 its [ 8| 8
Support Persan/Family Focused [ 8 R T g B2 2| &
AL HHER R H
5:¥[dc|aFsdd|388| ¥8% | &
Preterm Labor 4 - 7
Count the Kicks v - &
HearHer - You Know Your Body Best - v v
Infographic - Urge: v - ~ 7
‘Action Plan for Depression v - v
AWHONN - Save Your Life* v |~ Z
Hear Her - Acti v v =
- v v

All handouts available in English and Spanish.  *Available in multiple other languages

These rescurces are funded and provided toyou by Kansas Title V, s part of the n
the Kansas Perinatal Guality Collaboratrve’s Fourth rimester nitiative.
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Maternal Warning Signs Patient Education Resources — Description and Ideal Use

Who should
Purpose: et In what setting? Ideal use:
N + Recognizingand acting | = Anyone | = Any seting + Early pregancy
Signs and
Symptomsof | Qucklyon the signs and + Repeat In later pregnancy
Pretarm Labar symptoms of preterm before 37 weeks gestation
abor
* Recognizingand acting | < Anyone |  Any setting 3 Trimester
quickly on changes in + Encourage/assist i
Countthe kicks | fetal movement downioad app
« Follow-up during
subsequent visit
« Calls out the urgent <Patient | « Initial OB visit « Where/when there is
warning signs educatar / | « Home wisit opportunity for review and
« Providestips and prompts | Nurse [« Prenatal education | conversation about the
Hear Her - You
i for more productive * Home ciass resource
o od¥ | Jialogue about ane’s visitor
concems case
manager
+Doula
+ Uses easy to understand | « Anyone |  Any setting + Low teracy level
Infographic -
e ot | images to communicate + Language barrier
< y urgent warning signs and « Brief encounter
Waing Signs
what to do + Repeat messaging
ctonplantor | Focuses onthe mentsl | Anyone | < Any sesting + Compare to a traffic light —
health warning signs. red, yellow and green

Depression and
Anxiety Around
Pregnancy

« Indicates level of severity
or concern and need for
action

categorles of symptams —
for easy digestion

« Calls quick auentionta | «Anyane |  Any settng In
AWHONN -Save | the urgent POST-BIRTH
Your Lfe ‘Warning Signs

« Lower comprehension level
postpartum period | + Lower education level

* Brief encounter

« Repeat messaging

« Provides messaging about | = Patient | = Any settingwhere | » Where/when there is
the urgentwarning signs | educator/ | the apportunity to ‘opportunity for review and

Hear Her - ‘to partners/family/ Nurse engage conversation about the:
Listening and Seran peogie In o HLE=E partners/family/supp | resource
Acting Quickdy pregnant person’s life isitor ort persons presents
case ffse
manager
# Doula
« Provides messaging about | « Patient | < Any settngwhers | » Where/when there is
G the mental health educator/ | the opportunity to opportunity for review and
Depression and wsrming shens ta Nurse. engage conversation about the
Anxiety Ouring partners/family/ suppart | « Home partners/family/supp | resource
people in 2 pregnant visitor ort persans presents
Pregnancy and s L o 2
After Birth = »Case
manager
< Doula

URGENT MATERNAL WARNING SIGNS

Call 911 if you have:

45 ,a 3 b 1Y

Trouble Chest pain ar Selzures Thaughts of hurting
breathing Fast-beating heart vourself or your baby

% Call your healthcare provider if you have:

{If you can't reach your heaktheare pravider, call 911 or ga to an emergency raom)

§ £ 4

Sogbobyosn i SewreRUS I Caume smanger Changes in Haadach that
throwiegop [notbhs  your haeds or face ourvision  woel goway,
morming sickness) dazinass or Binting

Eaby' movemsnic  Voginal bloading o - wcicion hat  Vaginal Blooing soaking
stmgging ar i aking during notheling  theough mers than 4 pad/
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Maternal
Hypertensive
Disease
POSTPARTUM

Maternal Hypertensive Disease PP

POST-BIRTH trained/educated
Identification/Diagnosis (aka Screen POSITIVE)
Postpartum Care Team alerted

Maternal Hypertenive Checklist= Protocol
Preeclampsia Checklist = Protocol

PP Discharge Summary
- Mom Card completed

Referral from PP Discharge provider to Primary OB
Provider

*Internal Medicine, Cardiology may also be consulted
PP Appointment(s) Made:
3-5 days Post-Discharge
7-10 days by Primary OB Provider
Pt has had POST-BIRTH education for red flags
“Mom Card” utilized
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http://www.acog.org/community/districts-and-sections/district-ii/programs-and-resources/safe-motherhood-initiative/severe-hypertension

Maternal Warning Signs: ACOG

Types of Hypertension 3A,QQG

Cbstetricians and Gynecalogists
District 1

o SBPz 140 or DBP = 90
o  Pre-pregnancy or <20 weeks

Chronic Hypertension

SBP = 140 or DBP = 90 on at least two occasions at least 4 hrs apart after 20 weeks gestation in

Gestational Hypertension women with previously normal BP
o Absence of proteinuria or systemic signs/symptoms

o SBP =140 or DBP =90

o Proteinuria with or without signs/symptoms
o Presentation of signs/symptoms/lab abnormalities but no prc
*Proteinuria not required for diagnosis eclampsia seizure in setting

First Line Therapies 'aég..q

‘Obstetriciars and Gynecologists
District il

Preeclampsia — Eclampsia

Chronic Hypertension with o Preeclampsia in a woman with a history of hypertension befo

i i f tati
Superimposed Preeclampsia of gestation * Intravenous labetalol

o SBP 2160 or DBP = 110 (can be confirmed within a short ini * Intravenous hydrahmne

antihypertensive therapy) * Oral nifedipine
. o Thrombocytopenia (platelet count less than 100,000/microl
Preeclampsia o Impaired liver function that is not accounted for by alternat Magnesium sulfate not recommended as antihypertensive agent
with severe features abnormally elevated blood concentrations of liver enzymes . Should be used for: seizure prophylaxis and controlling seizures in eclampsia

normal concentiations), or by severe persistent gt ubper o 1y pojys of 4-6 grams in 100 ml over 20 minutes, followed by IV infusion of 1-2 grams per hour. Continue for 24
(ACOG Practice Bulletin #202, Gestational unresponsive to medications.

Hypertension and Preeclampsia, & ACOG o Renal insufficiency (serum creatinine concentration more tt hours postpartum

FocticelRullennR2073ch odio serum creatinine concentration in the absence of other ren; * If no IV access, 10 grams of 50% solution IM (5 g in each buttock)

Hypertension in Pregnancy) e g . o p .
o Pulmonary edema =  Contraindications: pulmonary edema, renal failure, myasthenia gravis

o MNew-onset headache unresponsive to medication and not a
Visual disturbances

Anticonvulsants (for recurrent seizures or when magnesium is C/1):
*  Lorazepam: 2-4 mg IV x 1, may repeat x 1 after 10-15 min
*  Diazepam: 5-10 mg IV every 5-10 min to max dose 30 mg

V= *  Phenytoin: 15-20 mg/kg IV x 1, may repeat 10 mg/kg IV after 20 min if no response. Avoid with hypotension,
N may cause cardiac arrhythmias.

*  Keppra: 500 mg IV or orally, may repeat in 12 hours. Dose adjustment needed if renal impairment.

Ferinatal Wus

ansas

*There may be adverse effects and additional contraindications. Clinical judgement should prevail 3 ACOG
Safe Motherhood Initiative '

15



Labetalol Algorithm EXAMPLE

Triggenr: If severe elevations (SBP =160 or DBP = 110) persist* for 15 min or more OR If two severe elevations are obtained within 15 min and tx is clnically indicated

-

-

Labetalol 20 mg* W over 2 minutes Repeat BP in If SBP = 150 or DBP = 110, ad- Repeat BP in
* 10 minutes + minister labetalol 40 mg IV over 3 10 minutes ’
2 minutes; If BP below threshold,

continue to monitor BF closely

IFSBP = 160 or DBP = 110, ad- Repeat BP in If SBP = 160 or DBP = 110, adminis-
minister labetalol 80 mg IV over ’ 10 minutes ) ter hydralazine® 10 mg IV over 2 min- ’ 20 minutes ,
) 2 minutes; If BP below threshold, utes; If below threshold, continue

continue to monitor BP closely to monitor BP closely

If SBP = 160 or DBP = 110 at 20 minutes, Give additional antihypertensive
obtain emergency consultation from specialist in MFM, internal ) medication per specific order as thresholds
’ medidcne, anesthesiology, or critical care mecommended by specialist ’ ’

- Every 10 minutes for 1 hour Institute
- Then every 15 minutes for 1 hour add itional BP
) - Then every 30 minutes for 1 hour ) monitoring per

- Then every hour for 4 hours specific order * Two severe readings more than 15 minutes and less than &0 minutes apart
* Avoid parenteral labetalol with active* asthma, heart disease, or
- Nﬁ“ﬂ eridEf after one severe BP value is obtained l:nnml:he heart failurl-: use with caution with hhhw of asthma.

« |nstitute fetal surveillance if viable May cause neonatal bradycardia.

=« Hold IV labetalol for maternal pulse under 6o * "Active asthma” is defined as:

= : 2 &) symptoms at least once a week, or
xximlu;na:urr:éﬂlanﬂ;i rnil‘fsmmiﬁtered dosa of labetalol should not (B) use of an inhaler, corticosteroids for asthma during the pregnancy, or

= There may be adverse effects and contraindications. Clinical © any history-of intubstion ar hospitalization for astiwms.
judgement should prevail ¥ Hydralazine may increase risk of maternal hypotension.

Safe Motherhood Initiative a_A_COG

Revised February 2020
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% ACOG

The American College of

Additional Therapy Recommendations

Chstetricians and Gynecologists
Distrect 11

IF NO IV ACCESS AVAILABLE:
* Initiate algorithm for oral nifedipine, or

« Oral labetalol, 200 mg *Repeat in 30 min if SBP remains = 160 or DBP = 110 and IV access still unavailable

SECOND LINE THERAPIES (if patient fails to respond to first line tx):
Recommend emergency consult with:

* Maternal Fetal Medicine
* Internal Medicine

* Anesthesiology

* Critical Care

* Emergency Medicine

May also consider:
v~ Labetalol or nicardipine via infusion pump

v Sodium nitroprusside for extreme emergencies *Use for shortest amount of time due

to cyanide/thiocyanate toxicity 3 ACOG
B koo



Hypertensive Emergency Checklist

HYPERTENSIVE EMERGENCY:

v Two severe BP

apar. Vaiuses do not need o be consecutive

s May treat within 15 minutes if cinically indicated

[ Call for Assistance

O Designate:
) Team leader
) Checklist reader/recorder
) Primary RN

[] Ensure side rails up

[] Ensure medications appropriate given
patient history

[] Administer selzure prophylasis (magnesium
sulfate first line agent, unless contraindi-
cated)

[ Antihypertensive therapy within 1 howr
for persistent severe range BP

[ Place IV: Draw preeclampsia labs

[ Antenatal corticosterolds
(if t34 weeks of gestation)

[] Re-address VTE prophylaxis requirement
[] Plate indwelling urinary catheter

[} Brain imaging if unremitting headache or
newralogical symptoms

[] Debrief patient, family, and obstetric team

* "Active asthma® is defined as:
symptoms at least onde a week, or

(® use of an inhaler, corticosteroids for asthma
during the pregnancy, or
any hestory of intubation or hospitalization
for asthma,

21

vIlLEs (2360/110) taken 15-60 manutes “ag““ium s'ulfate

Contraindications: Myasthenia gravis; avoid with

pulmonary edema. use castion with renal failure

IV access:

[ Load 4-6 grams 10% magnesium suifate in 100 mi
solution over 20 min

L Label magnesium sulfate; Conned to labeled
nfusion pump

] Magnesium sulfate maintenance 1-2 grams/hour

No IV access:
] 10 grams of 50% solution M (5 g in each buttock)

Antihypertensive Medications

For SBP = 160 or DBP = 130

(See SMI aigorithms for complele manogement when

necessary fo move fo another agent ofter z doses.)

] Labetalol finitial dose: 2omg); Awoid parenteral
labetalol with active asthma, heart disease, or
congestive heart failure; use with caution with
history of asthma

| Hydralarine (510 mg IV* over 2 min); May increass
risk of matemal hypotension

] Oral Nitedipine (10 mg capsules); Capsules should
be administered orally, not punctured or otherwise
administered sublingually

* Meximum cumulative [V-administered doses should
not exceed 220 mg labetolol or 25 mg hydrolarine in
24 hours

Note: if first Ene ogents unsuccessful, emergency

consult with specialist (MFM, infernal medicine, OF
anesthesiology, critical core) i recommended

Anticonvulsant Medications

For recurrent seirures of when magnesiom sulfate
comtraindcated

] Lorazepam (Ativan): 2-4 mg IV x 1, may repeat once
after 10-35 min

] Diazepam (Valium): 5-10 mg IV g 5-10 min to
manimum dose 30 mg

TR L

Call for assistance

Designate team leader, checklist reader,
primary RN

Ensure side rails are up

Administer seizure prophylaxis

Antihypertensive therapy within 1 hr for
persistent severe range BP

Place IV; Draw PEC labs

Antenatal corticosteroids is <34 wks gestation

Re-address VTE prophylaxis requirement

Place indwelling urinary catheter

Brain imaging if unremitting headache or
neurological symptoms

Debrief patient, family, OB team




% ACOG

The American Col Ilegn-'\f
Cihstetricians an _"rlpnt

Districr Il

Postpartum Surveillance

Necessary to prevent additional morbidity as preeclampsia/eclampsia can develop postpartum

INPATIENT OUTPATIENT

* Measure BP every 4 hours after delivery * For pts with preeclampsia, visiting
until stable nurse evaluation recommended:

* Do not use NSAIDs for women with v’ Within 3-5 days
elevated BP v" Again in 7-10 days after delivery

* Do not discharge patient until BP is well (earlier if persistent symptoms)

controlled for at least 24 hours

ANTIHYPERTENSIVE THERAPY

* Recommended for persistent postpartum HTN: SBP = 150 or DBP = 100 on at least two
occasions at least 4 hours apart

* Persistent SBP =2 160 or DBP 2 110 should be treated within 1 hour

5 ACOG
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EmeErRGENCY DEPARTMENT

Postpartum Preeclampsia Checklist

IF Pament € 6 Weeks Posteanmum wits:

« BP = 160/110 or
* BP = 140/g0 with unremitting headache,
visual disturbances, epigastric pain

[ call for Assistance
[] Designate:
(D Team leader
(O Checklist reader/recorder
O Primary RN
[] Ensure side rails up
[] call obstetric consult; Document call
[] Place IV; Draw preeclampsia labs
O CBC O Chemistry Panel
O PT O Urie Acid
O PTT ' Hepatic Function
() Fibrinogen O Type and Screen
[] Ensure medications appropriate given
patient history
[] Administer seizure prophylaxis

[] Administer antihypertensive therapy
(O Contact MFM or Critical Care for refractory
blood pressure
[] Consider indwelling urinary catheter
O Maintain strict 1&0 —
patient at risk for pulmonary edema
[] Brain imaging if unremitting headache or
neurological symptoms

' "Active asthma” is defined as:

@ symploms al least once a week, or

(B) use of an inhaler, corticosteroids for asthma
during the pregnancy, or

(€ any histery of intubation or hospitakzation
for asthma.

Contraindications: Myasthenia gravis; avoid with

pulmonary edema, use caution with renal fallure

IV access:

O Load 4-6 grams 10% magnesium sulfate in 100 mL
solution over 2o min

[ Label magnesium sulfate: Connect to labeled infusion
pump

[] magnesium sulfate maintenance 1-2 grams/hour

No IV access:

[ 10 grams of 0% solution IM (5 g in each buttock)

Antihypertensive Medications

For SBP = 160 or DBP = 110
(See SMI algorithms for complete management when
necessary o move lo another agent ofter 2 doses.)

[ Labetalol finitial dose: zomg); Aveid parenteral
labetalol with active asthma, heart disease, or
congestive heart failure; use with caution with
history of asthma

] Hydralazine (5-10 mg IV* over 2 min); May increase

risk of maternal hypotension
[C] Oral Mifedipine (10 mg capsules); Capsules should
be administered orally, not punctured or atherwise
administered sublingually
* Maximum cumulative [V-odministered doses should
nof exceed 220 my labetalol or 25 mg hydralazine in
24 hours

Mobe- | first line agents unsuccessful, emergency
consull with specialist (MFM, Internal medicine,
08 anesthesiology, critical cave) is recommended

Anticonvulsant Medications

For recurrent seizures or when magnesium sulfate
contraindicated

[] Lorazepam (Ativan): 2-4 mg IV x 1, may repeat once

after 1o0-15 min

[] Dlazepam (Vallum): 5-10 mg IV g §-10 min

Call for assistance

Designate team leader, checklist reader,
primary RN

Ensure side rails up

Call OB consult; Document call

Place IV; Draw PEC labs

Administer seizure prophylaxis
Administer antihypertensive therapy

Consider indwelling urinary catheter. Maintain
strict 1&0

Brain imaging if unremitting headache or
neurological symptoms

ACOG
memser.



EMerGENCY DEPARTMENT

ExampLe

Postpartum Preeclampsia Checklist

I Pamient € 6 Weeks PosTrarTum wiTH:

* BP = 160110 or
* BP = 140/g0 with unremitting headache,
visual disturbances, eplgastric pain

[] Call for Assistance

[J Designate:
() Team leader
() Checklist readerfrecorder
) Primary RN

[J Ensure side rails up

[ call abstetric consult; Document call

[] Place IV; Draw preeclampsia labs
) CBC ) Chemistry Panel
O PT 0 Uric Acid
O PTT 2 Hepatic Function
) Fibrinogen O Type and Screen

[J Ensure medications appropriate given
patient histary

[l Administer seizure prophylasis

[J Administer antihypertensive therapy
() Contact MFM or Critical Care for refractory
blood pressure

[ Consider indwelling wrinary catheter
() Maintain strict 180 —
patient at risk for pulmonary edema

[] Brain imaging if unremitting headache or
neurological symptoms

' "Artive asthma" is defined as:
@ symptoms at least once a week, or
@ use of an inhaler, corticosteroids for asthma
during the pregnancy, or
@ any history of intubation or hospitalization
for asthma.

Magnesium Sulfate

Contraindications: Myasthenia gravis; avoid with
pulmonary edema, use caution with renal failure

IV access:

[ Load 4-6 grams 10% magnesium sulfate in 100 mL
solution ower 2o min

[ Label magnesium sulfate; Connect to labeled infusion
pump

[] Magnesium sulfate maintenance 1-2 gramsfhour

No IV access:

[ 10 grams of 50% solution IM (5 g in each buttock)

Antihypertensive Medications

For SBP = 160 or DBP = 110
{See SMI algorithms for complete management when
necessary to move to another agent after 2 doses.)

[] Labetatol (initial dose: 2omg): Avoid parenteral
labetalol with active asthma, heart disease, or
congestive heart failure; use with caution with
history of asthma

] Hydralazine (5-10 mg IV* over 2 min); May increase
risk of maternal hypotension

"] Oral Nifedipine (10 mg capsules): Capsules should
be administered orally, not punctured or othenwise
administered sublingually

* Maximum cumulative IV-odministered doses should
not exceed 220 myg lobetalol or 25 mg hydralazine in
24 houwrs

Note: If first line ogents unsuccessful, emergency
consult with specialist (MFM, internal medicine,

0B anesthesiology, critical care) is recommended

Anticonvulsant Medications

For recurrent seizures or when magnesium sulfate
contraindicated

[ Lorazepam (Ativan): 2-4 mg IV x 1, may repeat once
after 10-15 min

[] Diazepam (Valium): 5-10 mg IV q 5-10 min

[



Post-Discharge Evaluation

3 ACOG

The American Callege of
Chstetricians and Gynecologists
District 1l

ELEVATED BP AT HOME, OFFICE, TRIAGE

Postpartum triggers:
SBP =160 or DBP = 110 or

SBP 2> 140-159 or DBP > 90-109 with unremitting headaches, visual disturbances, or epigastric/RUQ pain

v

* Emergency Department treatment (OB /MICU consult as needed)
* AntiHTN therapy suggested if persistent SBP > 150 or DBP > 100 on at least two occasions at least 4 hours apart
* Persistent SBP > 160 or DBP > 110 should be treated within 1 hour

4

Good response to antiHTN treatment and
asymptomatic

v

Admit for further observation and
management
(L&D, ICU, unit with telemetry)

€ Recommend emergency consultation for further evaluation

safe Motherhood Initiative

\ 4

Signs and symptoms of eclampsia, abnormal neurological
evaluation, congestive heart failure, renal failure,
coagulopathy, poor response to antihypertensive treatment

v

(MFM, internal medicine, OB anesthesiology, critical care)

5 ACOG
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www.acog.org/-/media/project/acog/acogorg/files/forms/districts/smi-hypertension-bundle-emergency-

ExampLE

Hypertensive Emergency Checklist

HyPERTENSIVE EMERGENCY:

O
C

OO

O

oo0o 00 O

O

Two severe BP values (=160110) taken 15-60 minutes

apart. Values do not need to be consecutive.

May treat within 15 minutes if clnically indicated

Call for Assistance

Designate:

() Team leader

() Checklist readerfrecorder
) Primary RN

Ensure side rails up

Ensure medications appropriate given
patient history

Administer seizure prophylaxis (magnesium
sulfate first line agent, unless contraindi-
cated)

Antihypertensive therapy within 1 hour
for persistent severe range BP

Place IV; Draw preeclampsia labs

Antenatal corticosteroids
(if <35 weeks of gestation)

Re-address VWTE prophylaxis reguirement
Place indwelling urinary catheter

Brain imaging if unremitting headache or
neurological symptoms

Debrief patient, family, and obstetric team

T "Active asthma” is defined as:

symptoms at least once a week, or

(B} use of an inhaler, corticosteroids for asthma

during the pregnancy, or

@ any history of intubation or hospitalization

for asthma.

Magnesium Sulfate

Contraindications: Myasthenia gravis; avoid with

pulmonary edema, use caution with renal failure

IV access:

[ Load 4-6 grams 10% magnesium sulfate in 100 mL
solution over 2o min

[] Label magnesium sulfate; Connect to labeled
infusion pump

[J Magnesium sulfate maintenance 1-2 grams/hour

No IV access:
[ 1o grams of 50% solution IM (5 g in each buttock)

Antihypertensive Medications

For SBP = 160 or DBP = 110

(See SMI algarithms for complete management when
mecessary o mowve fo another aogent affer 2 doses. )

] Labetalol (initial dose: 2omg): Avoid parenberal
labetalol with active asthma, heart disease, or
congestive heart failure; use with caution with
history of asthma

Hydralazine (5-10 mg IV* over 2 min); May increase
risk of maternal hypotension

Oral Nifedipine (10 mz capsules); Capsules should

be administered orally, not punctured or otherwise
administered sublingually

o O

* Maximum curmwlative IV-administered doses showld
ol exceed 220 mg labetalal ar 25 mg hydralazine in
24 hours

Note: if first line agents unsuccessful emergency
consull with specialist (MFM, intermal medicine, O8
agnesthesiology, critical care) Is recommended

Anticonvulsant Medications

For recurrent seizures or when magnesium sulfate
contraindicated

[] Lorazepam (Ativan): 2-4 mg IV x 1, may repeat once
after 10-15 min

e s

checklist.pdf
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